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1. TENIKOI OPOI / GENERAL CONDITIONS

To TOTOTOINTIKG AUTG €ival TO OTTOTEAEONO TG OOKIUAG TNG NXOMOVWTIKAG IKAvOTNTaG €vOg DOUIKOU
oTtoixeiou. Meplypdgel avaluTIKa Ta amroTeAéopara Tng SOKIUAG TTOU £yIVE OTO CUYKEKPIUEVO OOKIUIO
BopIKoU OTOIXEIOU Kal TTpooBIOPIZEl TNV NXOUOVWTIKI TOU IKAVOTNTA PE £va HOVOTIUO UEYEBOG.

H SokIuf TNG NXOMOVWTIKAG IKavOTNTAG £YIVE OTO EpyacTtipio ApXITEKTOVIKAG Texvohoyiag Tou TURparog
ApxITeKTOVWY oUpgwva pe Tig dladikaoieg Tng Y.A. KA/679/22.8.96, ® E K. 826, teuxog B', Gpbpo 1,
TTAPAYPAPOS 2 KAl PETA OTTO OXETIKEG EYKPIOEIG Twv apuodiwy opydvwy Tou ApiaToTeAgiou MavemmioTnuiou
©e0caAoViKnNG.

To armotéheopa TS BokIpAg aQopd ATTOKAEIOTIKA TO OOKIpIO TTOU XPNOIMOTTOINBNKE Kal TO OTToio
TTPOOKOMIOE 0 avaBétng oTig eykataaTdoelg Tou Epyaatnpiou e dikA Tou euBlvn. MNa va amodidel éva
Bokio TI¢ IBIEC TIEG Pe auTég TTou didovTal oTo QUAAD aTToTeAeOUdTWY, Ba TTPETTEl va ival OUOIO TOOO
QT ATTOYn KATOOKEUNG 600 KAl amd Ammoyn €QApUoyng WE To Bokipio TTou xpnoiyotroironke. Kabe
dlagopoTroinon, £6TW KAl JIKPR, HTTopEl va odnynoel o€ SIGQOPETIKA aTToTEAECATA.

H Bokiyr] TpayuaToTToIfBnKE g8 EpYaoTNPIAKEG CUVONKES, WOTE VA TTPOKUWEI N TIPAYHUATIKA NXOMOVWTIKN
IKQvOTNTA TOU SOKIYIOU. Z€ TTEPITITWON EQAPHOYIG TOU KATW OTTO GAAEG CUVBNKES WG TTPOG TIG TTAEUPIKEG
peTadooslg, o Aeiktng Hxopeiwong TTou divel TO MOTOTTOINTIKG JOKIUG YTTOPED va pelwbei, 1diaitepa av Ta
TTAEUPIKA XWRIoHATO £XOUV ioN 1) MIKPOTEPN NYXOMOVWTIKH IKaveTnTa.

To Epyaotripio diatnpei T0 dikaiwpa va XPNOIPOTIoIEl Ta aTTOTEAETUATA TWY OOKIUWY C€ ETTIOTNMOVIKES
BNUOCIEUOEIC, ETTIOTNMOVIKEG CAVOKOIVWOEIG, EPEUVNTIKEG Epyacieg, KaBwg kai KABe gidoug avdaloyeg
£pyacieg KaBapd £MOTNUOVIKOU 1] EPEUVNTIKOU XAPAKTAPA, XWpig va avagepel To dvopa Tou AvaBern
TOV TUTTO TOU TTPOIOVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B', article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eo@apuoldueva MNpotutra / Applied Standards

ISO 10140-2:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:20186, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4. Measurement procedures and requirements

EpyaoTipio ApxiTekTovikig Texvohoyiag - Tufpa Apxitektovwy Mnxavikwy - MoAutexvikr ZxoAn A.MN.©
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ISO 10140-5:2010, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA-2/17: M 2016
EA Document on assessment for notification purposes

Kavoviopoég (EE) apiB. 305/2011 tou EupwmraikoU KoivopouAiou kai Tou ZupBouhAiou yia Tn
BECTTION EVAPUOVIOUEVWV OPWV EPTTOPIAG TTPOIGVTWY TOU TOPEA TWV DOMIKWY KATOOKEUWY

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units -

Part 5: Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics;
English version EN 13241:2003+A2:2016,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling — Product standard,

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

2.2 Aiadikaoia Aokipyg/ Test Procedure

To Sokipio EQapUOOTNKE 0TOug BuAdpoug dokipwv améd Tov Avabétn. H Sokipr) uhotroiénke
oupewva pe TIC diadikaoieg Tou kabopifovral oto mpéTuTro ISO 10140-2:2010, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of
airborne sound insulation

la Tov TTpoodloplopo Tou Agiktn Hyopeiwang R xpnaoipommoinénke n oxeon:
R = Li- Lo+10log (S/A) ge dB otrou:

L1: n péan otdBun nXnTIKAG Tieong oTo BAAANO eKTTOUTTG Ot dB

L2: n péon o1dBun nxnTIKng Trieang ato BaAapo Ayng ot dB

S: n emipaveia Tou dokipiou o m?

A: n nxoatoppo®naon Tou BaAduou AfYng TTou TTPOKUTITE! aTTd TN OXEaN:
A=0.163 (V/ T) oge m? oTTOU:

V: 0 6ykog Tou BaAduou Afyng oe m3
T: o Xpovog avTixnong Tou BaAduou AWng oE s

Xpbvoc aviAxnong: MNa tov Tpoadiopioud Tou XpOvou avTiXnang TPAyHaToTromBnKkav HETPAOEIS
ot 6 BIaQopPETIKEG BETEIG MIKPOPUIVOU.

©6puBoc BdBoug: Aev amaiTiBnke divpBwaon yia 1o 8opufo BdBoug
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Ta amoteAéopata Tng dokiung oTig {wveg ouxvotATwy amd 100 pexpr 3150 Hz (ot TpitookTdReg)
Xpnoigotroinenkav yia tov mpoodiopiopyd tou ZtaBuiopévou Acgiktn Hyopeiwong Tou Bokipiou
oupQwva ue 1o Tpdtutro DIN EN 1ISO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to ISO 10140-2:2010, Acoustics — Laboratory measurement of
sound insulation of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:
R = Li- L2+10log (S/A) in dB where:

L:: the average sound pressure level in the source room in dB

Lz the average sound pressure level in the receiving room in dB
S : the area of the test specimen in m?
A the equivalent sound absorption area in the receiving room given by the equation:

A=0.163 (V/T)inm? where:

V: the volume of the receiving room in m?

T: the reverberation time of the receiving roomin s

Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-

1:2013.

2.3 Xpnoigotroloupevog eEoAiopdg / Equipment used

Tuokeun / Apparatus Tomrog / Type | KaraokevaoTrg / Manufacturer | Kwdikég / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C015, X-C016
Rotating Microphone boom 3923 Bruel & Kjaer EQO017
Dodecahedron loudspeaker Lab-1217 Roister EQ019

Amplifier POA-4400A Denon Z1

Epyaotipio Apxitektovikiig Texvohoyiag - Tufpa ApxITextovwy Mnyavikwy - MoAutexvikr Zxohq A.N.©
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2.4  O©dlapol Aokipwyv / Test Rooms

$ 0.00
O1 BaAapor SOKINWY Eival KATATKEUAOHEVOI =
OUNQUWYA JE TIG ATTAITAOEIG TOU TTPOTUTTOU Tift o RO
ISO 10140-5:2010* / The test rooms meet 32 & - i
the requirements of the ISO 10140-5:2010* e '_EEU Lo 1
standard. == J : :
) - _ : : { W \ 1 i
I1SO 10140-5:2010, Acoustics — Laboratory = s R | IS=13.08 m?2
measurement of sound insulation of building If " H=3.85m L
elements - Part 5. Requirements for test ‘ i‘ ‘VI:'50-37m3 o
facilities and equipment. é‘ @/: | et N
M [ ' =
s ; i -1 |- ' l !
ABeBaidtnTa / Uncertainty S T S=3.6:9>(03.'PS m: §
S, | sz ;
1.Zuvduaopévn TUTTIKA afefaidbtnra / LB L L 2 ;
Combined standard uncertainty ' l\' F o
Rw | 0,1371 D N I R T _
ol f - §
= ! !
2 Aisupupévn apeBaibtnra / { mlw' 1S=16.12m?
Expanded uncertainty [ | ' H=3.45m \ -
R (012 10 V,=55.63 m -
2 | ; §
MIoTEOEIS avoiyparog dokipiou/ D’? 'ﬁ'
Test opening dimensions: 1000x2200 mm 5 | 2 2
| o ya3s ‘ ;‘
Oyko¢ OaAGpOoU EKTTOUTTAG/ p o 3 :
Source Room Volume: 56 m? Lo
| 1 s
Oykog Oardpou Afjwng/ "S;i'g-gg mz
2 . 5 3.
Receiving Room Volume: 51m —L\Va=50.49 ms
‘Hyoc Bokiurg/Test noise: Pol 66pupog ' z —
/Pink noise

®iATpa/Filters: TpITookTaBika / third octave Lo

EpycoTtipio Apxitektovikig Texvohoyiag - Turua Apximektévwy Mnxavikiy - ToAuTexviki ZxoAq A.N.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T



AOKIMH/TEST: A. 1040.2021 ZEAIAA/PAGE 6/9

AOKIMIO / TEST SPECIMEN
3.1 Tepiypaer) / Description

Mpoidv/Product: Movoguhin TopTa £10630u avolyopevn £Ew pe Beppodiakorrh /
Single sash aluminium Entrance Door opening outside with
thermal break

KartaokeuaoTtrc/Manufacturer: AANOYMYA AE./ ALUMIL S.A.
Avabttng/Client: AANOYMYA AE. / ALUMIL S.A.
AigiBuvon/Address: BI.ME. KiAkic, 611 00 KiAkic, TnA. 23410 79300, dag: 23410

71988, E-mail: info@alumil.com, www.alumil.gr / Kilkis Industrial
Area, Stavrohori, P.O. 611 00, Tel.: +30 23410 79300, Fax: +30
23410 71988, E-mail: info@alumil.com, www.alumil.gr

Eykatdotaon/ Installation: AAOYMYA AE. / ALUMIL S.A.

Ovopaocia Tpoidvrog/Product name: MD67

Huepounvia apaywyrig/Production date:  24/06/2021

Alaotdoeig dokipiou/ Sample dimensions:  1000x2200 mm

3.2 Karaokeurj / Construction

MovouAAn TopTa avolybuevn £€w aloupviou TomoBeTnuévn cUpgwva pe To TIpoTuTrou 1SO 10140-2:2010
Acoustics — Laboratory measurement of sound insulation of building elements - Part 2: Measurement of airborne
sound insulation.

Kdoa TropTac amd ahoupivio BeppodiakoTrig TAdroug 67mm, ¢UAAC atmo ahoupivio BeppodiakoTrig TTAdToug 67mm,
BITTAGC BepUOPOVWTIKGS UaAoTTivakag GUVoAIKoU Trdxoug 45,5mm (KploTtaAho Bmm-+6mm e uepPpdavn nxopeiwong,
didkevo 20mm pe TAfpwon aipa, KpUoTahho Bmm+Bmm pe PEPBPAVN NYXOPEIWONG, HE CUVOAIKI] OVOPAOTIKN
amoedoon nopeiwong uahomivaka ota 51dB), diTAd AdoTiXa avdpeoa oty kAoa kai 070 QUAAO, Kol BITAG AGoTIXa
QEPOOTEYAVOTNTAS GVAUEST GTO QUAAO Kal oTov uahotrivaka. To @UAAO eival avolyOpevo TTpog Ta £§w wg TTPOg Tov
opIGVTIO AZova OTNV KATakopuen TAEUPA TNG TOPTAg.

Single aluminium door outside opening, installed according to 1SO 10140-2:2010 Acoustics — Laboratory
measurement of sound insulation of building elements - Part 2: Measurement of airborne sound insulation.

Door frame with thermal break at 67mm width, window sash with thermal break at 67mm width, double glazed unit
with a total width of 45,5mm (external glass 6mm+6mm with sound proofing membrane, air gap 20mm, internal glass
Smm-+6mm with sound proofing membrane, with a nominal sound reduction performance at 51dB), double gaskets
between frame and sash, double sealing gaskets between IGU and sash. The sash is turn only to the outside,
hinged at the vertical side.

3.3 Ameikoévion / Drawing

By | E
7
Owny/Elevation

EpyaoTipio ApXITEKTOVIKAS Texvohoyiag - Tufipa ApxitekTovwy Mnxavikwy - MoAUTEXVIKA ZX0AR ANO
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Karakdpuen touri/Vertical section

Opilévria roun/Horizontal section

*Ta oxedia eTolpdaTnkay armé Tov AvaBem / The drawings have been prepared by the Client.

EpyaoTipio ApXITEKTOVIKRG Texvohoyiag - Turiua ApxiTektoviwy Mnxavikuwy - MoAutexvikr ZXoAn ANe
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4. ANIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 Tigég Tou Aeiktn Hyxopeiwong AepdgepTou ‘Hyxou Tou dokipiou didovTal OTO ETICUVATTITOEVO BIdYpaUpA
oTn ogAida 8 ot ouvdptnon pe TV ouxvotnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakaTw Xraluiouévog Agiktng Hyopeiwong yio gdopa guxvotrrwy armd 100Hz wg 3150Hz cival
amoréheoua afioAdynaong clpewva pe 1o TPoTuTTo EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
ENISO 717-1:2013.

Topguwva ye To Mpoétutro Mpoiévtog / According to the Product Standard EN 14351-1:2016
AlamoTtwBeica mipn / Determined value
Y1abuiopévog Aeiktng Hyxopeiwang / Weighted Sound Reduction Index:
Rw (C;Ct) = 42 (-1;-4) dB

©eooalovikn/Thessaloniki, 06.07.2021

AlammoTeupévo EpyaoTtipio Aokipwy / Accredited Test Laboratory E.SY.D. No 704-4
Kowotroinuévog ®opéag / Notified Body NB 2326 J——

KAeiw ACaphr / Klio Axarli
Ap Apxitéktwv Mnxavikdg /Architect Engineer, PhD Ap Mnxavohéyog Mnyavikog/Mechanical, PhD Engineer

Emornuovikn YaoThpiEn /Scientific Support Ymeubuvog Metpricewv/Measurement Engineer

Kwvaravtivog Nyavvidng / Konstantinos loannidis
Ap ApyitékTwy Mixavikog/Architect Engineer, PhD

AiguBuvTig Tou Epyagrnpiou / Laboratory Director
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AcgikT nN¢ onpsiwcng oUpQuva pe To/according to
Sound Reduction Index ISO 10140-2:2010

Kataokeuaatig/Manufacturer: ANOYMYA ALE. / ALUMIL S.A. Ovopagia  Trpoioviag/Product name: MovoQuAAn  oépTa  £i06d0u
Avabétng/Client: ANOYMYA ALE. / ALUMIL S.A avolyopevn £€&w pe Beppodiokomry MDB7 [/ Single sash aluminium
Eykataoracn/ Installation AAOYMYA A.E. / ALUMIL S.A Entrance Door opening outside with thermal break MD67

Oahapor dokipwv/Test rooms: F

Huepopnvia Tapaywyrig / Production date : 24/06/2021
Huepopnvia dokiprig/Testing date: 01/07/2021

Alaordoeig dokigiou / Sample dimensions : 1000x2200 mm

Mepiypagh Tou Bokipiou & Trg didragng Toroeétnong / Sample & mounting description:

MovopuAAn TTopTa avolyépevn £Ew aAoupiviou TomoBeTnuévn clpgwva pe 1o TpotiTou ISO 10140-2:2010. Kdoa moptag amsd
aAoupivio BeppodiakoTrig TTAGToug 67mm, pUAk0 atrd ahoupivio BeppodiakoTig TAAToug 87mm, SITAGG BeplopOVWTIKGG uaoTrivakag
ouvolikol Taxoug 45.5mm (Kpuotahho Bmm+6mm pe pepBpavn nxopsiwong, didkevo 20mm pe TWAfpwon aépa, KpUoTaAAo
SMM+6mm e PEPPPAVT NXOUEIWONS, ME GUVOAIKF| OVOUOOTIK aTmadoon nxopeiwong valotivaka ata 51dB), SiTAG AdoTixa avdpeoa
OTNV KEOQ Kal 0To QUAAD, Kon SITAG AGOTIXG GEPOCTEYAVOTNTAG OVGUEDA OTO PUAAO Kal oTov uaAoTTivaka. To @UAAo eival avorydpevo
TTPOG Ta £§W WG TTPOG TOV OPIZOVTIO GEOVA OTNV KATOKOPUPN TTAEUNG TNG TTOPTAC.

Single aluminium door outside opening, installed according to 1ISO 10140-2:2010. Door frame with thermal break at 67mm width,
window sash with thermal break at 67mm width, double glazed unit with a total width of 45,5mm (external glass Bmm-+6mm with sound
proofing membrane, air gap 20mm, internal glass 6mm+6mm with sound proofing membrane, with a nominal sound reduction
performance at 51dB), double gaskets between frame and sash, double sealing gaskets between IGU and sash. The sash is turn only
to the outside, hinged at the vertical side.

S Bokipiou/S test specimen: 2,20 m?
Emipaveiakn pdda/Mass per unit: kg/m? o :
Oeppokpacia/Temperature: 23 C° T E
EXETIKN uypaoia/Relative humidity: 50 % 8 KaUTTOAN L
' ; & e UTIOAN péTpnong/Test curve
3;2';2&?&?:3%532”;3@ Roomj O;Gks: i _ Mpbrutm kaproAn /Shifted weighting curve
V Bahdpou Afyng/V Receiving Room: 51 m? s &
. g
f(Hz) R(dB) | Rma(dB) 3
50 16,9 31,4 B
63 27,9 39,6 3
80 23,9 50,2
100 229 48,7 50
125 23,9 56,8
160 33,0 49,7 g N

200 | 364 | 550
250 | 356 | 508 %’\//

315 37,6 54,6

400 37,8 59,9 0 74
500 38,4 63,4
630 417 67,3

800 42,6 72,5
1000 43,9 75,9
1250 447 77,6
1600 427 78,6
2000 43,6 78,8

30

2500 48,0 73,8 A 7;
3150 46,5 69,0 - =
4000 474 66,6 =
5000 46,3 81,4 20

Topguwva pe 1o Mpoétumro NMpoidvrog / According
to the Product Standard EN 14351-1:2016

AiamoTweioa Tipr| / Determined value

ZraBpiopévog  Agikmg  Hyopeiwong 63 126 250 500 1000 2000  Hz 4000
OUNGWYA HE TO QTTOTEAECHATO PETPACEWV OF

BahGpoug BOKIPWY OE TPITOOKTARES Frequency, f, Hz—

Weighted  Sou nd Reduction Index Biges =i B Coosons = 0 B Ciossors = 0dB
according to measurement results in test rooms in _
third octaves Cisoaiso =-6 dB Cirsos000=-6 dB Cir1o0s000 = -4 dB

Rw (C;Cw) = 42 ( -1;-4) dB
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AlguBuvTric: Kwvotavtivog lwavvidng/ Director: Konstantinos loannidis
Huepopnvia/Date: 06.07.2021
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